STATE OF OKLAHOMA

DEPARTMENT OF ENVIRONMENTAL QUALITY

=

E e, TR T

o K L A H OM A
DEPARTMENT OF ENYIRONMENTAL QUALITY

FINAL
INTENDED USE PLAN

DRINKING WATER STATE REVOLVING FUND
STATE FISCAL YEAR 2020

Effective 7-1-2019 through 6-30-2020

July 26, 2019






VI.

INTRODUCTION . ... 1

LIST OF PRO G RAMS ..ottt ettt et e et et e e e e e e e e e e e e renaenns 3
A, SET-ASIDE PROGRAMS ... ettt ettt ettt ettt e e e e e e e e e e e e e anns 3

1. DWSRF ADMINISTRATION uituituttuttutenttntnesessssssssensenstanstrssassassasenreereeee 3

2.  SMALL SYSTEM TECHNICAL ASSISTANCE ...uttuitiieeiineineeneesnesesnesassnsenseneeneesnenns 4

3. STATE PROGRAM MANAGEMENT ...ueeneee et e e e e e e e e enaens 5
[...]
twenty-four violations during this 24 month period. Violations of standards of contaminants
based on a running annual average, such as total trihalomethanes, will be based on a 12
month reporting period and will include only severity value. Violations of more than one
contaminant are additive. These violations are documented by inclusion in the Safe
Drinking Water Information System (SDWIS). These values may be increased quarterly in
the event that there are repeated violations.

Contaminant Severity
(points per violation)
Antimony 10
Arsenic 10
Asbestos 10
Barium 2
Beryllium 10
Bromate 10
Cadmium 10
Chlorates 10
Chlorine Dioxide 10
Chromium 10
Copper >1.3 5
Fecal Coliform 20
Fluoride > 4 5
Gross Alpha Radioactivity 5
Gross Beta Radioactivity 5
Lead 30
Contaminant Severity
(points per violation)
Mercury 10
Nitrate 30
Pesticides and other SOCs 10
Radium 10

Selenium 5



Thallium 10

Total Coliform (Significant Non-complier) 10
Total Haloacetic Acids 30
Total Organic Carbon 10
Total Trihalomethanes 30
Turbidity (Significant Non-complier) 10
Uranium 10
Volatile Organic Contaminants 10

2. Quantity Deficiencies (B). Quantity deficiencies are shortages of water due to source,
treatment, or distribution problems. Deficiencies of only one condition will be allowed.
These conditions are documented by inspection records, a comprehensive performance
evaluation, or another system evaluation.

Condition Severity
Continual shortage 60
Shortage during high use (seasonal) 60

3. Design Deficiencies (C). Design deficiencies are those which could be corrected by
enlargement, repair, or replacement of a portion of the system. Deficiencies of more than
one condition are additive. These conditions are documented by inspection records, a
comprehensive performance evaluation, or another system evaluation.

Condition Severity
Demand exceeds design capacity 30
Groundwater under the influence of surface water 120
Improper well construction 30
Inadequate chemical feed 25
Inadequate disinfection 30
Inadequate distribution (area not served) 25
Inadequate distribution (deterioration) 25
Inadequate distribution (low pressure) 25
Inadequate filtration (surface) 30
Inadequate intake structure 25
Inadequate laboratory equipment 20
Inadequate mixing 25
Inadequate settling 25
Inadequate storage 25
Inadequate water treatment wastewater disposal 10
Lack of generator 120

4. Vulnerability to Potential Pollution (D). Vulnerability describes a condition in which the
source of supply for a system could potentially be contaminated and for which the project
will address. Vulnerabilities to more than one condition are additive. These conditions are
documented by vulnerability assessments for monitoring waivers or source water
protection area assessments.

Condition Severity
Point source discharge in delineated area 10
Subject to agricultural chemicals 5

Subject to industrial spills 5



Subject to oil/gas/coal/mineral operations 5
Unprotected watershed 3

Violation of Recommended Maximum Levels (Secondary Standards) (E).
Recommended maximum levels are set for parameters which are not harmful to health,
but make the water undesirable for use. Deficiencies of more than one condition are
additive. These conditions are documented in the State Environmental Laboratory data
base.

Contaminant Severity
Chloride

Color
Corrosivity
Foaming Agents
Iron

Manganese
Odor

pH

Sulfate

TDS

Zinc

NN
WwwwwSNwwww

Consolidation (F). Projects which result in the consolidation, interconnection, or
improvement of services for two or more water systems shall add twenty (20) for
consolidation, ten (10) for interconnection, and ten (10) for improvement of services such
as back-up or emergency supply. Projects may meet more than one of these conditions.
The points awarded for this category are documented in the engineering report.

Compliance Orders (G). Projects that will result in the compliance with a formal
enforcement action will receive one hundred fifty (150) points.

Source water protection (H). Water supply systems which have implemented source
water protection programs such as watershed protection programs or wellhead protection
programs will add one hundred (100) points to their total.

Affordability (1). This element is to assist systems most in need, on a per household
basis. The points awarded for this category are documented by the latest census
information.

Median Household Income Severity
Less than $28,400 60
Between $28,400 and $33,400 40

Greater than 33,400 0



APPENDIX B

PRIORITY
POINTS

Funding List

1090
1050
1005

950
940

930

810

780

710
690

610
580

450

440

420

413
398
340

SYSTEM

Barnsdall PWA
Beggs PWA
Copan PWA

Fairfax PWA
Cleveland MA

Waurika PWA

Hominy PWA (Il)

Pushmataha Co. RWD
#3

Talihina PWA
Maysville MA

Stroud UA (Il)
Pittsburg PWA

Cheyenne UA
Mcintosh Co. RWS &
SWMD #2

Mcintosh Co. RWD #8

Wewoka PWA

Comanche PWA

Cherokee Co. RWD #11

Bryan Co. RWS &
SWMD #2 (V)

Fairview UA
Collinsville MA
Frederick PWA (Il)

LOAN AMOUNT
$ 100,000.00
$ 100,000.00
$ 1,500,000.00
$ 100,000.00
$ 100,000.00
$ 100,000.00
$ 300,000.00
$ 100,000.00
$ 100,000.00
$  6,600,000.00
$ 118,000.00
$ 120,000.00
$ 60,000.00
$ 100,000.00
$ 100,000.00
$ 100,000.00
$ 865,000.00
$ 800,000.00
$ 380,000.00
$  3,500,000.00
$  6,900,000.00
$ 130,000.00

$
$

CUMULATIVE
AMOUNT

100,000.00
200,000.00

1,700,000.00

1,800,000.00

1,900,000.00

2,000,000.00

2,300,000.00

2,400,000.00

2,500,000.00
9,100,000.00

9,218,000.00
9,338,000.00

9,398,000.00

9,498,000.00

9,598,000.00

9,698,000.00

10,563,000.00

11,363,000.00

11,743,000.00

15,243,000.00
22,143,000.00
22,273,000.00

OK DWSRF PPL SFY 2020 Project Priority List
for IUP public meeting starting 5/1/19

POPULATION

1,955
1,364
733

1,655

4,870

7,890

3,814

4,825

4,981
1,212

2,811
280

778

2,774

3,874

4,257

7,364

200

8,656

2,690
5,606
4,218

Dis-
advantaged
YorN

PROJECT DESCRIPTION

Installation of aerators in both tanks to fight DBPs.
Improvements to reduce Disinfection By-Products (DBPs).

Installation of approximately 60,000 feet of 6" water line to serve
Osage County RWD #20 (Hulah). The rural water district has
been on a boil order for several months due to high turbidity levels
and a failure of the water treatment process.

Improvements will address disinfection byproducts violations.

Installation of an aeration system and mixing system in the primary
elevated water storage tanks and automated flushing hydrants.

Construction improvements will be made to correct DBP problems.

Rehabilitation of the existing north water storage tank which would
include design and installation of a water circulation system.

Improvements for non-compliance with disinfection-by-product
(DBP) issues.

Improvements include clearwell modifications and tank aeration.
Abandon the dilapidated surface water treatment plant, develop 2
new wells, construct a new water treatment plant, and replace the
majority of our distribution system to meet ODEQ regulations.

Replacing the bottoms of two of the four filters.

Replacement of the filter media in the slow sand filter, additional
chlorine feed point at the WTP, flushing hydrant, and booster
chlorine station in the distribution system.

Addition of tank spray aeration in the water tower.
Improvements to correct our TTHM non-compliance issues.

Install new chemical feeders, mixer in both towers, second line at
Watts Tower, and permanganate at intake as a primary oxidant.

Installation of a tank mixing system in our existing elevated tank to
assist in reduction of DBPs.

Improvements to our treatment, storage and distribution
components including: a secondary clarifier, a TTHM removal
system in the Ash water tower, and additional water lines within
the distribution system.

Construction of an 8" water line to provide water to Cherokee Co.
RWD #9. The Cherokee Co. RWD #9 water plant would be
abandoned.

Install water tower mixing systems on existing towers.

Construct a new water treatment plant and appurtenances.
Water Treatment Plant Expansion.

Installation of a permanent Chlorine Dioxide Feed System and a
separate chlorine gas storage/feed building.

Anticipated
Binding
Commitment Date

8/1/2019
8/1/2019
9/1/2019

8/1/2019

1/1/2020

8/1/2019

8/1/2019

9/1/2019

8/1/2019
10/1/2019

8/1/2019
1/1/2020

9/1/2019

10/1/2019

10/1/2019

8/1/2019

8/1/2019

8/1/2019

8/1/2019

12/1/2019
8/1/2019
8/1/2019

Anticipated
Construction
Date

10/1/2019
10/1/2019
11/1/2019

10/1/2019

3/1/2020

10/1/2019

10/1/2019

11/1/2019

10/1/2019
12/1/2019

10/1/2019
3/1/2020

11/1/2019

12/1/2019

12/1/2019

10/1/2019

10/1/2019

10/1/2019

10/1/2019

2/1/2020
10/1/2019
10/1/2019

7/29/2019

Project Number

P40-1021304-01
P40-1020707-01

P40-1021417-01

P40-1021204-01

P40-1021210-01

P40-1011201-01

P40-1021306-02

P40-1010318-01

P40-1010304-01
P40-1010807-01

P40-1020705-02
P40-1020604-01

P40-1010803-01

P40-1020535-01

P40-1020529-01

P40-1020510-01

P40-1011101-01

P40-1221637-01

P40-1010604-05

P40-2004404-01
P40-1021505-01
P40-1011401-02



APPENDIX B

313

310

270

240

240

240

220

205

185

170

150

145

135

Kingfisher PWA

Foss Reservoir MCD (Il)

Muskogee Co. RWD #7

Stillwater UA (V)

Locust Grove PWA

Wynnewood UA

Shidler PWA

Atoka Co. RWD #4

Tishomingo MA

Calera PWA

Holdenville PWA (11)

Atoka MA (1)

Creek Co. RWD #2

Stillwater UA (V1)

Edmond PWA (V)

$

$

$

100,000.00

10,000,000.00

1,800,000.00

12,000,000.00

8,959,100.00

100,000.00

100,000.00

110,000.00

4,500,000.00

1,400,000.00

100,000.00

4,010,000.00

4,800,000.00

4,500,000.00

10,000,000.00

22,373,000.00

32,373,000.00

34,173,000.00

46,173,000.00

55,132,100.00

55,232,100.00

55,332,100.00

55,442,100.00

59,942,100.00

61,342,100.00

61,442,100.00

65,452,100.00

70,252,100.00

74,752,100.00

84,752,100.00

OK DWSRF PPL SFY 2020 Project Priority List

5,073

17,888

710

40,800

1,950

2,307

464

3,396

3,000

2,164

5,909

3,609

13,051

40,800

78,422

for IUP public meeting starting 5/1/19

Improvements for non-compliance with disinfection-by-product
(DBP) issues.

Construct a second, redundant, clarifier to allow for maintenance
of the existing clarifier; construct a mixing basin along with
additional bypass piping; and rehabilitation of the sand filter and
reworking the piping to increase redundancy.

Construction of an 8" line and pump station to provide water from
our system to Cherokee County RWD #1. The Cherokee Co.
RWD #1 water treatment plant would be abandoned.

Construction of a Finished Water Pump Station at the Water
Treatment Plant.

Expansion and upgrade of the Locust Grove Water Treatment
Plant to a treatment capacity of 1 MGD with the following
components: two (2) raw water pumps, two (2) vertical turbine
rapid mixers, two (2) flocculating clarifiers, two (2) granular media
filters and support building, one (1) chlorine contact chamber, two
(2) high service pumps, one (1) residual lagoon pump station and
discharge force main, one (1) chemical storage and feed facility,
and associated site and electrical improvements.

Installation of a tank mixing system in the existing elevated tank to
assist in reduction of DBPs.

Construction of a clearwell and aerator for distribution of elevated
tank.

Install equipment to add Chloramines to the treatment process.

Construction of a new Water Treatment Plant at the site of the
present plant. The present plant was built in the 1960's and has
deficiencies both in capacity and operation that are becoming
increasingly expensive to overcome. The plant also lacks
redundancy in operation as required by State regulations.

Construction of up to three (3) new groundwater wells and
rehabilitation of existing filtration equipment.

Installing aeration at the City's existing Adams Street tower, and
purchase a TOC Analyzer for the water plant.

Rehabilitation of the water treatment plant, construction of a new
clearwell, pump station improvements, refurbishment of the
existing elevated storage tank at the water treatment plant and
acquisition and installation of new automated water meters, along
with related costs.

Construction of four (4) miles of 12" water line, a water tower and
a pump station.

Design for construction of a waterline from 44th Tower to Sangre
and from the Water Treatment Plant to 6th (which will be paired
water lines).

Construction of a 24-inch water line project along W. Danforth
Road from west of Kelly Avenue to N. Chowning Avenue, and
along N. Chowning Avenue from W. Danforth Road to E. Ayers
Street, and along E. Ayers Street to Bryant Avenue and a 18-inch
water line. The water system improvements will increase
distribution reliability, boost pressure and loop into other existing
water lines.

8/1/2019

10/1/2019

8/1/2019

8/1/2019

8/1/2019

8/1/2019

9/1/2019

8/1/2019

10/1/2019

10/1/2019

8/1/2019

8/1/2019

10/1/2019

1/1/2020

8/1/2019

10/1/2019

12/1/2019

10/1/2019

10/1/2019

10/1/2019

10/1/2019

11/1/2019

10/1/2019

12/1/2019

12/1/2019

10/1/2019

10/1/2019

12/1/2019

3/1/2020

10/1/2019

7/29/2019

P40-2003702-01

P40-1010829-02

P40-3005103-01

P40-1021220-05

P40-1021668-01

P40-1010812-01

P40-1021203-01

P40-1010412-01

P40-1010815-01

P40-2000702-01

P40-1020803-02

P40-1010401-02

P40-3001902-01

P40-1021220-06

P40-1020723-05



APPENDIX B
130 Miami Special UA (Il)
50 Bixby PWA (Il)
40 Jones PWA
25 Hooker MA
2021
250 Canadian Co. RWD #1
2022
490 Hugo MA
2025
70 Stillwater UA (V1)

$ 2,785,000.00

$ 5,700,000.00

$  3,200,000.00

$ 750,000.00

Total:

$ 2,000,000.00 $

$ 100,000.00 $

$ 81,200,000.00 $

$

$

$

$

$

87,537,100.00

93,237,100.00

96,437,100.00

97,187,100.00

97,187,100.00

2,000,000.00

100,000.00

81,200,000.00

OK DWSRF PPL SFY 2020 Project Priority List

14,137

20,475

1,727

1,788

5,786

40,800

for IUP public meeting starting 5/1/19

Construct the Central Avenue water line replacement which
extends from one end of town to the other, create a loop feed on
69A along with storage, as well as a waterline replacement on E
Street N.E.

Construction of the South Storage Tank and transmission line.

Replace the water storage tank with a new tank, rebuild the water
wells, develop a new well and add a waterline, and install
Automated Meter Reading (AMR) software and meters.

Constructing a new water tower and all water lines to the tower.

Construct one new lon Exchange nitrate reduction water treatment
plant, two new distribution standpipes, and install eight new well
pumps.

Installation of a tank mixing system in the existing elevated tank to
assist in reduction of DBPs.

Construction of a new 25 mgd pump station, and 37 miles of new
36-inch pipeline, which parallels the existing 36-inch line from Kaw
Lake to Stillwater Water Treatment Plant.

10/1/2019

10/1/2019

12/1/2019

10/1/2019

11/1/2020

7/1/2021

1/1/2025

12/1/2019

12/1/2019

2/1/2020

12/1/2019

1/1/2021

9/1/2021

3/1/2025

7/29/2019

P40-2005813-02

P40-3007243-02

P40-2005507-01

P40-2007006-01

P40-2000908-01

P40-1010314-01

P40-1021220-07



APPENDIX C
FEDERAL DISBURSEMENT SCHEDULE

Cumulative
FFY Disbursements FFY 2018 FFY 2019 FFY 2020
1997-2017 Grants | $  204,401,221.00 Q1 Q2 Q3 Q4 Q1 Q2 Q3 Q4 Q1 Q2 Q3 Q4
2018 Grant $ 10,865,430.00 $ 5,432,715.00 || $ 5,432,715.00
2019 Grant * $ 10,764,000.00 $ 5,382,000.00 || $ 5,382,000.00
Total Grants $ 226,030,651.00

* Estimated Grant Amount minus Set-Asides




APPENDIX D

O K L AH O M A
DEPARTMENT OF ENVIRONMENTAL QUALITY

707 North Robinson, P.O. Box 1677, Oklahoma City, Oklahoma 73101-1677 N eWS Re I eaSe

For Immediate Release: May 15, 2019
Contact: Erin Hatfield, (405) 702-7119

DEQ Schedules Public Meeting on the Drinking Water State Revolving Fund
State Fiscal Year 2020 Intended Use Plan

The Water Quality Division of the Oklahoma Department of Environmental Quality
(DEQ) will hold a public meeting on Monday, June 17, 2019, at 1:.00 p.m. in the DEQ
Office Building, 2nd Floor Training Room, at 707 N. Robinson, Oklahoma City. This
meeting will be held to answer questions and receive public input on the SFY 2020 IUP,
the Priority Ranking System, and the Project Priority List (PPL) for the Drinking Water